22 Ball Differential

030 Nylon Washer 1733 Diff Shims

VCS3 Shock Bottom Cap and O-Ring 6573 Diff Thrust Washer & Bolt

2x4mm BHCS 6574  Precision Diff Thrust Balls, 5/64"
2.5mm Washer 6575 Locking T-Nut, Diff Thrust Bolt, & Cover
12MM Threaded Collar and O-Ring 6576 FT Precision Ground Diff Drive Rings
12x23MM V2 Shock Bodies 6581 3/32” Carbide Diff Balls

12x27.5MM V2 Shock Bodies 6582 Diff Thrust Spring

12MM V2 Shock Rebuild Kit 7666 Diff Drive Rings, 2.60:1

M2 x 4mm BHCS with Washer 7677 Ball Diff Rebuild Kit

FT Low Friction X-Rings 8680 FT Bearing, 5 x 8mm

12 mm V2 X-Ring Rebuild Kit 91419 Diff Gear, B5

FT 23mm and 27.5mm FOX Shock Upgrade with 91701 Ball Diff Ovtdrive, B6

Genvine Kashima Coat 91702 Ball Diff Kit, B6

3 x 21mm Shock Shaft (V2), TiN

3 x 27.5mm Shock Shaft (V2), TiN

FT 12mm Pistons (V2), 2x1.6 mm, flat
FT 12mm Pistons (V2), 2x1.7 mm, flat
FT 12mm Pistons (V2), 2x1.8 mm, flat
B6.1 Shock Caps/Spring Cups

B6.1 Shock Pivot Balls

B6.1 Ball Ends

FT 12mm V2 Piston, 2mm [2x1.5]

FT 12mm V2 Piston, 2mm [2x1.6]

FT 12mm V2 Piston, 2mm [2x1.7]

(.o-hN-NNN
h~N~;N-th

N
-
- @ -
8

hhh‘hghhhhh

91814

0 91492

91491 ? 31510
. 91895

i

31400 &)

91814

o 91896 e O
7666
> 89278

o

10 Weight Silicone Shock Fluid 2oz.
20 Weight Silicone Shock Fluid 2oz.
A 30 Weight Silicone Shock Fluid 2oz.
:2'Shock Springs 40 Weight Silicone Shock Fluid  2oz.
91328 V1 Front Shock Spring, White 3.30lbs Pr. _ 22.5 Weight Silicone Shock Fluid 2oz.
91329 VI Front Shock Spring, Gray 3.45Ibs Pr. S 80 Weight Silicone Shock Fluid  2oz.
91336 VI Rear Shock Spring, Green 2.00Ibs Pr. ¢ 27.5 Weight Silicone Shock Fluid 2oz.
91337 VI Rear Shock Spring, White 2.10Ibs Pr. == 15 Weight Silicone Shock Fluid  2oz.
91830 Front Shock Spring, Green 3.10Ibs pr. & 25 Weight Silicone Shock Fluid  2oz.
91831 Front Shock Spring, White 3.40Ibs Pr. 35 Weight Silicone Shock Fluid  2oz.
91832 Front Shock Spring, Gray 3.61Ibs Pr. 45 Weight Silicone Shock Fluid  2oz.
91833 Front Shock Spring, Blue 3.91Ibs Pr. 55 Weight Silicone Shock Fluid  2oz.
91834 Front Shock Spring, Yellow 4.30Ibs Pr. =~ 32.5 Weight Silicone Shock Fluid 2oz.
91835 Front Shock Spring, Red 4.60lbs - KIT Pr. © 37.5 Weight Silicone Shock Fluid 2oz.
91836 Front Shock Spring, Orange 5.10lbs Pr. . 42.5 Weight Silicone Shock Fluid 2oz.
91837 Rear Shock Spring, Green 1.811bs Pr. = 50 Weight Silicone Shock Fluid  2oz.
91838 Rear Shock Spring, White 1.911bs Pr. 60 Weight Silicone Shock Fluid  2oz.
91839 Rear Shock Spring, Gray 2.00lbs Pr. 70 Weight Silicone Shock Fluid  2oz.
91840 Rear Shock Spring, Blue 2.20Ibs - KIT Pr. 47.5 Weight Silicone Shock Fluid 2oz.
91841 Rear Shock Spring, Yellow 2.30Ibs Pr.




M3 x 20mm BHCS

M3 x 10mm FHCS

M3 x 16mm FHCS

Ballstud Washers, 5.5x2.0 mm,
blve aluminum

M2.5 x 8mm FHCS

M3 x 8mm BHCS

T6.2 Laydown Motor Plate, Blue
M3 x 12mm BHCS

M3 x 16mm BHCS

M3 x 8mm Washers
Heavy-duty Ballstuds, 8 mm
4x4 FT Idler Shafis, aluminum
FT Bearings, 5x10x4 mm

B6 Chassis Braces

B6 Idler Gear, 397, laydown
B6.1 Rear Ballstud Mount
B6.1 Laydown Gearbox

B6.1 Laydown Motor Plate

FT Laydown Motor Plate,
Carbon Fiber

B6.1 Laydown Top Shaft

B6.1 Gear Cover

B6.1 Shock Pivot Balls

. 31448
91048 ;f

*f 91048
31383 © '
91791

l. 31383

91560

91775
91716

¥.) 'b--i:‘ 4 91132
s 7 e1791

~
‘\% 'b%
91799 %e v }5,88
25202 oroco \.\ -

25202 (j. i \N

:2 Slipper. Clutch
25612 M3 Locknuts, Flanged
91799 B6.1 Laydown Top Shaft
91801 Bé6.1 Slipper Spring and Adapfors
91803 B6.1 Slipper Hub, Inner
91804 B6.1 Slipper Hub, Outer
91805 B6.1 HTC Slipper Hub Outer
91891 HD Slipper Spring Adapter
92276 B74.1 Slipper Spring, 500Ib/in
92285 Octalock LCF Slipper Pad, 11mm
92293 Octalock Spur Gear (727, 48P)
92294 Octalock Spur Gear (757, 48P)
92295 Octalock Spur Gear (787, 48P)
92296 Octalock Spur Gear (817, 48P)

-
——————N—————g

91803

92276 ' ®
/

25612

22 Pinion Gears

89203

1335 17T 48P Aluminum Pinion Gear 1349 31T 48P Aluminum Pinion Gear
1336 18T 48P Aluminum Pinion Gear 1350 32T 48P Aluminum Pinion Gear
1337 19T 48P Aluminum Pinion Gear 1351 33T 48P Aluminum Pinion Gear
1338 20T 48P Aluminum Pinion Gear 1352 34T 48P Aluminum Pinion Gear
1339 21T 48P Aluminum Pinion Gear 25225 M3 x 3mm Sef Screw

1340 22T 48P Aluminum Pinion Gear

1341 23T 48P Aluminum Pinion Gear

1342 24T 48P Aluminum Pinion Gear

1343 25T 48P Aluminum Pinion Gear

1344 26T 48P Aluminum Pinion Gear

1345 27T 48P Aluminum Pinion Gear

1346 28T 48P Aluminum Pinion Gear

1347 29T 48P Aluminum Pinion Gear

1348 30T 48P Aluminum Pinion Gear




22 Gear Differential

31522 M2.5 x 10mm BHCS

91563 FT Bearings, 10x15x4 mm
91780 B6.1 Gear Differential Rebuild
91782 B6.1 Gear Differential Seals
91783 B6.1 Gear Differential Case
91784 Bé6.1 Aluminum Cross Pins
91785 B6.1 Gear Differential Outdrives
91786 B6.1 Gear Differential

91792 Bé.1 Differential Height Inserts 2
5451 Silicone Diff Fluid 2,000CST
5452  Sjlicone Diff Fluid 3,000CST
5444  Silicone Diff Fluid 4,000CST
5453  Silicone Diff Fluid 5,000CST
5446  Ssilicone Diff Fluid 6,000CST
5454  Silicone Diff Fluid 7,000CST
5455  Silicone Diff Fluid 10,000CST
5466 Silicone Diff Fluid 15,000CST
5456  Silicone Diff Fluid 20,000CST
5457  Silicone Diff Fluid 30,000CST
5458  Silicone Diff Fluid 60,000CST
5448  Silicone Diff Fluid 80,000CST
5459  Silicone Diff Fluid 100,000CST
5461  Silicone Diff Fluid 200,000CST
5463  Silicone Diff Fluid 500,000CST
5465 Silicone Diff Fluid 1,000,000CST

O = NN = —--

31522

91785 9 91780

91783
91782

T* ef 00"*

91780 — @

91780
—91780

91782

91785

A
/00 91792

s2 Turnbuckles and Servo Mounfts

4671 M3 x 10mm Set Screw 6
25202 M3 x 10mm FHCS
25211 M3 x 10mm BHCS
31284 Ball Studs Long, 8mm
31382 FT Balistud Washer, aluminumImm
31531 M3 x 6mm BHCS
31532 M3 x 8mm BHCS
89218 M3 x 8mm Washers
91158 M3 x 4mm BHCS
91722 Ball Cups, B6
91723 3 x 48mm Turnbuckle
91728 B6 Servo Horns, 15.5 mm
91885 B6.3 Steering Rod Ends
91887 B6.3 Servo Mount and Brace

91722 91723

(o —f

91885 /\

91728 91728

31531 ? Q
0 91885

91887
892'8

31532 f
31532 &

25202

4671 0
31382 31532 Qx
% 25202
91885 31522 a
89218

91158
31284

g

?31531
31532 v

91887

22 /Anti-Roll Bards / Battery Strap

25225 M3x3mm Sef Screw 10
31500 M3x2.5mm Set Screw 10
31531 M3 x 6mm BHCS 20
89218 3 x 8mm Washers 10
91729 Thumb Screw, B6

91730 Battery Sirap Shoulder Screw

91731 Battery Strap, B6

91820 B6.1 Ball Ends

91821 B6.1 Anti-Roll Bar Hardware

91822 B6.1 FT Front Anti-Roll Bar Set

91823 B6.1 FT Rear Anti-Roll Bar Set

'3153'

© 89218 925225

91820
? 31531 a °@

© 89218 4671 ' 91821
@D 91729 91820

@ 31500




M3 x 14mm BHCS

M3 x 20mm BHCS

M3 Locknut, Black

FT Ballstud Washer, aluminum1mm
M2 x 4mm BHCS

M3 x 6mm, BHCS

M3 x 8mm, BHCS

Té6.2 Steering Block Arms, C.F. (+1)
Heavy-duty Ballstud, 8mm
Heavy-duty Ballstud, 10mm

M4 L. P. Serrated Steel Wheel Nuts
FT Bearing, 5 x 10 x 4

Hinge Pin Setf, B6

Front Arm, Gull-Wing, B6

B6 Caster Hat Bushings

Front Axle, B6

B6.1 Caster/Steering Blocks

N
—»g»—h;uw»ama

91049

91048

31532
-
\ 71144

25215.

&
31531 @

91560

22 Rear'Arm

25187
25215
25612
31383

89202
91047
91150
91436
91438
91563
91567
91609
91611
91737
91853
91857
91859
91860
92179
92180
92188

M3 x 14mm BHCS

M3 Locknut, Black

Locknuts, M3, flanged, black
Balistud Washers, 5.5x3.0x2.0mm,
Blue Aluminum

M3x12mm BHCS

Heavy-duty Ballstud, 6mm

M4 L. P. Serrated Steel Wheel Nuts
CVA/Wheel Hex Pin, B5

CVA Rebuild Kit, B5

FT Bearing, 10 x 15 x 4

FT Bearing, 5 x 12 x 4

FT Clamping Wheel Hexes, 5.0mm
M1.6 x 8mm SHCS

M3 x 20mm Set Screw

B6.2 Rear Arms, 73mm

B6.2 Rear Hubs

B6.2 CVA Axle, +2mm

B6.2 CVA Bone, 69mm

B6.2 Rear Hub Inseris and Spacers
B74 Rear Hub Link Mount

B74 Rear Hub Hinge Pin

NN~NNNYoaaNAA~A

91860

' 91438

/
91438

91859

i

91563 ]

92180
91857 \ 91436

s2175 P 0 / spenn
915679,609.

91737/ A
e ) ® ° 92179

25215
25612




22 Front Shock Tower

25188 M3 x 20mm BHCS

25202 M3 x 10mm FHCS

25612 M3 Locknuts w/Flange

31520 M2.5 x 6mm BHCS

89208 M3x14mm FHCS

91158 M3x4mm BHCS

91815 Shock Bushing, 10mm

91865 B6.2 Wing Mount, Front

91880 B6.3 Front Shock Tower

91885 B6.3 Shock Tower Cover and Nut

91158 {q

89205 Omm

89208

0}

:s' Rear. Shock Tower

25188 M3 x 20mm BHCS

25189 M3 x 22mm BHCS

25202 M3 x 10mm FHCS

25612 M3 Locknuts w/Flange

89202 M3 x 12mm BHCS

91718 Wing / Body Mount Setf, B6 25189
91816 Shock Bushing, 12mm 91885 /

91881 B6.3 Rear Shock Tower
91885 B6.3 Shock Tower Covers
91881

O ’;18'6

25612

o C ) esu

89202, 5 25612

2WD Front Wheels, 2.2 in, 12 mm Hex, white

2WD Front Wheels, 2.2 in, 12 mm Hex, yellow
2WD/4WD Rear Wheels, 2.2 in, 12 mm Hex, whiie
2WD/4WD Rear Wheels, 2.2 in, 12 mm Hex, yellow
2WD Slim Front Wheels, 2.2 in, 12 mm Hex, white
2WD Slim Front Wheels, 2.2 in, 12 mm Hex, yellow

Not included
@ in Kit!

! Most carpet racing tires ; .
use “slim” width front wheels / V/

#91757, #91758! I

Noft included : v,
in Kit! \ 1 )




:: Front Bulkhead' / Steering

25187 M3 x 14mm BHCS

25188 M3 x 20mm BHCS

25204 M3 x 16mm FHCS

25211 M3 x 10mm BHCS

25225 M3 x 3mm Set Screw

31283 Ball Studs, Long, 5mm

31382 Balistud Washers, 5.5x1.0 mm,
blve aluminum

31520 M2.5 x 6mm BHCS

89202 M3 x 12mm BHCS

91048 Heavy-duty Balistud, 8mm

91049 Heavy-duty Ballstud, 10mm

91475 3x7x3 Ball Bearing

91656 Bulkhead, B6

91657 B6 Front Hinge Pin Brace

91667 Steering Assembly, B6

91678 M3 x 20mm BHCS, Shouldered

91685 Bumpers, B6

91884 B6.3 Top Plate, Ballstud Mount,
Steering Bellcrank Brace

25211' ’,

25211
25187'

91884
25187

31520
91049
31382 -
- 91049

‘ 31382

[} .
o1475<__ 7
91667 Pﬂﬁ ;"

91475 Oy 91667

31283

01475 W o147
&

25225 &

™ 91475
25204

91048 31382

-y 1

@ 25225 91048 Y» =
91475 T

91667
~
31382

91685 I W 5475
252“1 89202 I
25204

Antenna Tube & Cap (black)

M3 x 8mm FHCS

M3 x 10mm FHCS

M3 x 16mm FHCS

M3 x 3mm Set Screw

M3 x 6mm FHCS

M3xT16mm BHCS

Hinge Pin Set, B6

Bumpers, B6

Battery Foam, B6

FT B6 Steel Chassis Weight, 24g

FT B6 Steel Chassis Weight, 36g
M2x3mm FHCS

B6.2 Rear Arms/Shims, 73mm

B6.2 Fan Mount

B6.3 Aluminum Arm Mount, Wide (C)
B6.3 Aluminum Arm Mount, Wide (D)
B6.3 Side Rails

B6.3 Chassis, +3mm

Arm Mount Inserts

92014

91853 \ 01883

sz014 9
\ f/ 0 ®—s2014
91853
91882
\ & “o1670 %,,“5

&8 92014

31541

a
91749

89202
91748
91747 .
4

91749 a

a , 91749

91749 5,049
91749

=
A

25202




1369
1370
1405
6576
27128
71034
91494
91495
91553
91588
91589
91591
91596
91597
91609
91625
91626
91627
91628
91658
91659
91668
91669
91672
91673
91680
91681
91683
91699
91727

91744
91745
91746
91747
91748
91749
91750
91751
91752
91753
91754
91761
91781
91784
91786
91788
91790
91793
91795
91796
91797
91798
91799
91800
91801
91802
91806
91807
91821
91822
91823
91825
91854
91858
91862
91868
91870
91877
91878
91880
91888
91889
91890

FT Alum. Clamping Servo Horn 237, 15.5 mm
FT Alum. Clamping Servo Horn 257, 15.5 mm
Turnbuckles, 3x48 mm/1.89 in

FT Ground Diff Drive Rings, for 2.60:1 ball diff
Servo Washers, Black Aluminum

FT Clamping Wheel Hexes, 6.0 mm

FT 12mm Machined Shock Spacers, V2

12mm V2 X-Ring Rebvild Kit

Factory Team Bearing Kit, B5, B6

Titanium Screws, 3x22mm BHCS

Titanium Screws, 3x24mm BHCS

Titanium Screws, 3x6mm FHCS

Titanium Screws, 3x16mm FHCS

Titanium Screws, 3x18mm FHCS

Clamping Wheel Hex, (5.0mm)

FT 12 mm Pistons V2, 2x1.5 mm, flat

FT 12 mm Pistons V2, 2x1.6 mm, flat

FT 12 mm Pistons V2, 2x1.7 mm, flat

FT 12 mm Pistons V2, 3x1.4 mm, flat

RC10B6 Aluminum Front Bulkhead

RC10B6 Brass Front Bulkhead

RC10B6 Aluminum Steering Bell Crank
RC10B6 Aluminum Steering Rack

RC10B6 Flat Front Arm, Hard

RC10B6 Gull Front Arm - Req. #91663

B6 FT Steering Block Arms, +1

B6 Caster Block Hat Bushings, 0.5, 1.5, 2.5mm
RC10B6 Titanium Front Axle

FT Aluminum Rear hub Link

B6.1 FT Titanium Turnbuckle Set, 3x48 mm/1.875
in, silver

FT Brass Under Battery Weights

RC10B6 Aluminum Chassis Weight (9g)
RC10B6 Aluminum Chassis Weight (13g)
RC10B6 Steel Chassis Weight (24g)

RC10B6 Steel Chassis Weight (36g)

M2 x 3mm FHCS - Use with Chassis Weights
HD Titanium Ball Stud, 4mm

HD Titanium Ball Stud, 6mm

HD Titanium Ball Stud, 8mm

HD Titanium Ball Stud, 10mm

FT Graphite ESC Plate

FT Graphite Servo Plate

B6.1 Gear Diff Cover, aluminum

B6.1 Aluminum Cross Pins

B6.1 Gear Diff Kit

Bé6.1 Standup Gearbox Req. #91794

B6.1 Layback Gearbox

B6.1 Alum. Differential Height Inserts, black
Bé6.1 Laydown/Layback Motor Plate, blue alum.
FT Laydown/Layback Motor Plate, graphite
Titanium Top Shaft Screw

B6.1 Standup Top Shaft

Bé6.1 Laydown Top Shaft

B6.1 Direct Drive Kit

Bé6.1 Slipper Spring

B6.1 Vented Slipper Hub, (inner)

B6.1 Vented Slipper Hub, outer

B6.1 HTC Vented Slipper Hub, outer & center disk
B6.1 Anti-Roll Bar Hardware Set

B6.1 Front Anti-Roll Bar Set (Soft) 0.8, 0.9, 1.0
B6.1 Rear Anti-Roll Bar Set (Med) 1.2, 1.3, 1.4
B6.1/B6.1D FT Chassis Protective Sheet
RC10B6.2 Rear Suspension Arms, 73mm, Hard
B6.2 CVA Axles

Bé6.2 Clamping Wheel Hexes, 4.0mm

B6.2 FT Bearing Set

B6.2 Chassis Protective Sheef (+3)

B6.2 Aluminum Rear Hubs, Blue

B6.2 Aluminum Rear Hubs, Black

B6.3 Carbon Fiber Front Tower

B6.2 FT Rear Ballstud Mount +2mm, Blue
B6.2 FT Rear Ballstud Mount +2mm, Black
B6.2 FT Servo Mount Set, Side Rail Mount

22 Factory. Team and Option Paris

D u =D DAANADRRADDA~=~NANN—~

Pr.
Pr.
2 ea.
2
2
1

2

~|Nuhhuuuuuuuuuuuuuu‘uuuhuuuhhhhﬁuuuuu
&

22 Factory. Team and Option Parts Cont...

91898
91899
91894
91902
91903
91904
91905
91906
91907
91908
91909
91910
92100
92011
92185

B6 FT Bulkhead, 25 deg, 30 deg, steel

B6 FT Bulkhead, 20 deg, steel

B6.3 FT Carbon Fiber Servo Mount Brace

B6.3 Carbon Fiber Steering Plates HT+1

B6.3 FT Wing Mount Brace Sef, aluminum

B6.3 HD Spring Adapters, Carbon Fiber

B6 FT Alum. Battery Strap Shoulder Screw, Blue
B6.3 Brass Arm Mount [C]

FT Laydown/Layback Motor Plate, 3.5mm, blve
FT Laydown/Layback Motor Plate, 3.5mm, black
12mm Shock Collar and Seal Retainer Set, black
B6 FT Steering Arm, carbon fiber

FT Aluminum Wing Buttons

B6 Arm Mount Inseris, 1/0.5

B74 FT Graphite Rear Hub Link Shim Set

M OO N = )W

91741
91743
91863
91864
91866
91900

RC10B6 Wing

Adhesive Hook and Loop
RC10B6.2 Clear Body

RC10B6.2 Lightweight Clear Body
RC10B6.2 Front Wing Clear
RC10B6.3 Decal Sheet

:: Bodies, Wings, and Decals

:2 Lubes & Adhesives / Decals / Misc.

1105 FT Green Slime Shock Lube
1596 FT Locking Adhesive
1597 FT Tire Adhesive, medium
6588 Black Grease - 4cc
6591  S.Diff Lube - 4cc
6636 Silicone Grease - 4cc
6727  Servo Tape
DECALS

727  Reedy 2020 Decal Sheef

sy

Hi

eaﬁf!

:2MyLaps Transponders
MLPIOR120 MyLaps RC4 (3-wire) Transponder

MLPIOR147 MylLaps RC4 (3-wire) Pro Transponder, Black

MLP4OR222 MyLaps Transponder Holder

22 Reedy Batteries

302
758
27313
27315
27318
27363
27364
27365
27366

AA Alkaline 1.5V (4)

Wolfpack LiPo 3000mAh 30C 7.4V w/T-Plug
LiPo Pro TX/RX 2400mAh 7.4V Flat

LiFe Pro TX/RX 1600mAh 6.6V Flat
Wolfpack HV LiPo 50C 4200mAh 7.6V Shorty
Zappers SG4 6100mAh 85C 7.6V Shorty
Zappers SG4 4800mAh 115C 7.6V Shorty
Zappers SG4 4100mAh 85C 7.6V LP Shorty
Zappers SG4 3600mAh 115C 7.6V LP Shorty




22 Reedy Competition Motfors & Spare Paris Ql:: Reedy Chargers / Charger Accessories

293 Sonic 540 FT 17.5 Fixed Timing 27201 324-S AC LiPo/LiFe Compact Balance Charger
294 Sonic 540 FT 13.5 Fixed Timing 27202 123-S AC LiPo Compact Balance Charger
295 Sonic 540-FT Spec Rotor 12.0 x 7.25 x 25.3 27203 1416-C2L Dual AC/DC Competition Battery Charger
297 Sonic 540 FT 21.5 Fixed Timing 27220 Reedy 7-in-1 Universal Charge Lead (4mm)
27400 S-Plus 25.5 Spec 27221 Reedy T-plug Charge Lead (4mm)
27401 S-Plus 21.5 Spec 27222 Reedy XH 2-6S Balance Board (4mm)
27402 S-Plus 17.5 Spec 27223 Reedy RX Charger Lead FUT (4mm)
27403 S-Plus 13.5 Spec 27224 Reedy US to IEC 320 C5 angle 1M AC Power Cord
27404 S-Plus 10.5 Spec - Torque 27226 Reedy EU to IEC 320 C5 angle 1M AC Power Cord
27417 S-Plus Screw Set 27233 Reedy 1-2S 4mm/5mm Pro Charge Lead
27418 540-M3/S-Plus Lightweight Sensor Board 27234 Reedy 4S 5mm Pro Clarge Lead
27420 540-M3/S-Plus Aluminum Case Screw Set 27235 Reedy 2S RX/TX Pro Charge Lead
27421 540-M3/S-Plus Aluminum Timing Screw Set 27236 Reedy 2S-4S T-plug Pro Charge Lead
27428 S-Plus 21.5 Spec - Torque 27237 Reedy 2S-4S XT60 Pro Charge Lead
27429 S-Plus 17.5 Spec - Torque
27435 Sonic 540-M4 Modified Mofor 21.5
27436 Sonic 540-M4 Modified Motor 17.5
27437 Sonic 540-M4 Modified Mofor 13.5
27438 Sonic 540-M4 Modified Motor 9.5
27439 Sonic 540-M4 Modified Mofor 8.5
27440 Sonic 540-M4 Modified Motor 8.0
27441 Sonic 540-M4 Modified Motor 7.5
27442 Sonic 540-M4 Modified Motor 7.0
27443 Sonic 540-M4 Modified Motor 6.5 1/12
27444 Sonic 540-M4 Modified Motor 6.5
27445 Sonic 540-M4 Modified Mofor 6.0
27446 Sonic 540-M4 Modified Mofor 5.5
27447 540-M4 Mod Rofor 12.5 x 7.25 x 25.3
27448 540-M4 Mod Rofor 12.5 x 5.0 x 25.3
27449 540-M4 Mod Rofor 13.0 x 5.0 x 25.3
27450 540-M4 Mod Rofor 12.0 x 5.0 x 25.3
27451 Sonic 540-M4 Modified Mofor 5.0
27452 Sonic 540-M4 Modified Motor 4.5
27453 Sonic 540-M4 Modified Motor 4.0
27454 Sonic 540-M4 Modified Motor 3.5
27455 540-M4 Sensor Board
27456 540-M4 Ball Bearing Set
27459 Sonic 540-M4 Modified Mofor 10.5
27460 540-M4 Mod Rofor 12.3 x 5.0 x 25.3

::/ Reedy Servos & Accessories

27100 RS1206 Digital HV Hi-Speed Competition Servo
27101 RT1508 Digital HV Hi-Torque Competition Servo
27102 RS1206 Case Set w/screws

27103 RS1206 Gear Set

27105 RT1508 Gear Set

27107 RT2207A Digital HV Aluminum Hi-Torque Comp. Servo
27109 RT1408 Digital HV Low-Profile Hi-Torque Comp. Servo
27110 O0712MG Digital RTR Servo

27111 1514MG Digital RTR Servo

27117 RT3507A Digital HV Aluminum Brushless Servo
27118 RS3005A Digital HV Aluminum Brushless Servo
27119 RT1705A Digital HV Aluminum Brushless LP Servo
27121 RT2207A Gear Set

27128 RT1408 Gear Set

27129 0712MG Gear Set

27130 1514MG Gear Set

27146 RT3507A Gear Set

27147 RS3005A Gear Sef

27148 RT1705A Gear Set

:2 Reedy. Competition Motors Accessories

978 Flat Sensor Wire 70mm

979 Flat Sensor Wire 110mm

980 Flat Sensor Wire 150mm

981 Flat Sensor Wire 200mm

982 Flat Sensor Wire 270mm

994 Flat Sensor Wire 125mm

995 Flat Sensor Wire 175mm
27423 30mm Motor Fan w/195mm exiension
27457 30mm Aluminum Mofor Fan w/195mm extension
27458 40mm Aluminum Mofor Fan w/195mm extension

22 Reedy ESC’s :: Reedy Accessories

27004 Blackbox 510R Competition ESC 643 Low Profile Bullet Plug 4mm x 14mm (2)
27005 Blackbox 510R Competition ESC w/PROgrammer2 644 Low Profile Bullet Plug 4mm x 14mm (10)
27007 Blackbox 850R Competition 1/8 ESC 645 Low Profile Bullet Plug 5mm x 14mm (2)
27008 Blackbox 850R Competition 1/8 ESC w/Programmer 646 Low Profile Bullet Plug 5mm x 14mm (10)
27012 Blackbox 600Z-G2 Zero-Timing Competition ESC 647 Silicone Wire 12AWG-Black (1m)

27027 Blackbox PROgrammer2 648 Silicone Wire 14AWG-Black (1m)

27028 Blackbox 30x30x7mm Fan w/screws 650 Shrink Tubing - 15pcs 4.5mm x 20mm

27029 Blackbox Pro Modified Capacitor Unit 747 Silicone Wire 12AWG-Black (30m)

27030 Blackbox ESC/Programmer2 Connection Wire 790 Silicone Wire 13AWG-Black (1m)

27031 Blackbox 510R 30x30x10mm Fan w/screws 791 Silicone Wire 13AWG-Black (30m)

27033 Blackbox 1000Z+ Pro Competition ESC 792 Low Profile Caged Bullet Plug 4mm x 14mm (2)
27036 Reedy CF Fan Guard (30x30mm) 794 Low Profile Caged Bullet Plug 5mm x 14mm (2)
27304 LiPo Battery Weight Set - Shorty

27355 Shorty Battery Weight Set - 20g, 34g, 50g

N i T T T T W W W W W
" Ty T T T T M W W W W W W W




:: Apparel /. Promotional Tools

TEE SHIRTS
AE 2017 Worlds Tee, Black (S, M, L, XL-5XL)
Team Associated Tri T-Shirt, Black (S, M, L, XL-5XL)
Reedy Heritage Tee, Black (S, M, L, XL-5XL)
Element RC Logo Tee, Gray (S, M, L, XL-5XL)
Element RC Rhombus Tee, Black (S, M, L, XL-5XL)
Reedy $20 T-Shirt S
Reedy $20 T-Shirt M
Reedy $20 T-Shirt L
Reedy $20 T-Shirt XL
Reedy $20 T-Shirt XXL
Reedy $20 T-Shirt XXXL

SP124*
SP126*
SP140*
SP200*
SP201*
97000
97001
97002
97003
97004
97005

HOODIES/JACKETS
Reedy W19 Hoodie - Black (S, M, L, XL-3XL)
Element RC Zip Up, Black (S, M, L, XL-5XL)
Element RC Hoodie, Black (S, M, L, XL-5XL)
Element RC Jacket, Black (S, M, L, XL-2XL)
Reedy W20 Pullover - Black S
Reedy W20 Pullover - Black M
Reedy W20 Pullover - Black L
Reedy W20 Pullover - Black XL
Reedy W20 Pullover - Black XXL
Reedy W20 Pullover - Black XXXL

SP142*
SP230*
SP231*
SP250*
97012
97013
97014
97015
97016
97017

HATS

SP20
SP430
SP260
SP261
SP262

AE Patch Trucker Hat

Reedy Trucker Hat 2018

Element RC Hat, Curved Bill, Black
Element RC Hat, Flat Bill, Black
Element RC Beanie, Black

BANNERS/MATS/CARRIERS
Team Associated Countfertop/Setup Maft
Team Associated Pit Mat
Reedy Counterfop/Setup Mat
Reedy Circuif Cloth Banner
Reedy Power Vinyl Banner, 48x24
Reedy Power Cloth Banner, 96x24
Reedy Power Cloth Banner, 48x24
Element RC Counter Top Maf
Element RC Pit Mat
Element RC Pif Towel
FT Fluid Carrier
Team Associated Countertop / Setup Mat
Reedy Counterfop / Setup Maft

SP29

SP30

SP31
SPI115
SP116
SP117
SP118
SP280
SP281
SP282
SP425
SP426
SP439

** Use part number plus the desired size when ordering!

1111
1112
1114
1452
1498
1499
1500
1501
1502
1503
1504
1505
1506
1507
1508
1510
1511
1512
1513
1514
1515
1518
1519
1522
1555
1568
1569
1570
1571
1579
1595
1650
1657
1659
1661
1662
1666
1667
1668
1674

FT Turnbuckle Wrench

FT 4mm Turnbuckle Wrench

FT Dual Turnbuckle Wrench

FT TC Ride Height Gavge

FT Universal Tire Balancer

FT Body Reamer

FT 1.5mm Hex Driver

FT 2.0mm Hex Driver

FT 2.0mm Ball Hex Driver

FT 2.5mm Hex Driver

FT 2.5mm Ball Hex Driver

FT 3.0mm Hex Driver

FT 5.0mm Hex Driver

FT 5.5mm Nut Driver

FT 7.0mm Nut Driver

FT 1.5mm Hex Replacement Tip

FT 2.0mm Hex Replacement Tip

FT 2.0mm Ball Replacement Tip

FT 2.5mm Hex Replacement Tip

FT 2.5mm Ball Replacement Tip

FT 3.0mm Hex Replacement Tip

FT Hex Driver Tool Set (3pcs)

FT Hex/Nut Driver Tool Set (5pc)

FT Digital Scale, 100/0.01g

FT Clutch Gauge, 4 Shoe

FT 5.5mm Short Nut Driver

FT 7mm Nvut Driver, T-Handle

FT 5.5mm Short Nut Driver

FT 1:8 Wheel Nut Wrench, 17mm Hex
FT Ball Cup Wrench

Chassis Weights, 1/4 oz

7 Piece Hex Driver Set

FT 1/4” Hex Drive .050" Tip

FT 1/4” Hex Drive 5/64” - 2.0mm Tip
FT 1/4” Hex Drive 1.5mm Tip

FT 1/4” Hex Drive 2.5mm Tip

FT 1/4” Hex Drive 5.5mm Nut Driver Tip
FT 1/4” Hex Drive 7.0mm Nut Driver Tip
FT 1/4” Hex Drive 8.0mm Nut Driver Tip
FT 1/4” 5 Piece Power Tool Tips Set (5/64-2.0mm,
1.5mm, 2.5mm, 5/64”- 2.0mm ball, 2.5mm ball)
FT T-Handle Ratchet Driver

FT Body Scissors

FT Droop Gauge

RC8 FT Turnbuckle Wrench

1679

1737

3987
89240

Check out the following web sites for all of our electric kits,
current products, new releases, setup help, tips, and racing info!

Associated Electrics, Inc.

21062 Bake Parkway
Lake Forest, CA 92630-8853 USA
http://www.TeamAssociated.com

hitp://www.RC10.com

http://twitter/Team_Associated
http://www.instagram.com/teamassociatedre/
http://www.facebook.com/TeamAssociated/

call: (949) 544-7500
fax: (949) 544-7501




